
Sustainable Textiles: Production, Processing,
Manufacturing & Chemistry

Ali Khadir
Subramanian Senthilkannan Muthu   Editors

Polymer 
Technology in 
Dye-containing 
Wastewater
Volume 2



Sustainable Textiles: Production, Processing,
Manufacturing & Chemistry

Series Editor

Subramanian Senthilkannan Muthu, Head of Sustainability, SgT and API,
Kowloon, Hong Kong



This series aims to address all issues related to sustainability through the lifecycles
of textiles from manufacturing to consumer behavior through sustainable disposal.
Potential topics include but are not limited to: Environmental Footprints of Textile
manufacturing; Environmental Life Cycle Assessment of Textile production; Envi-
[...]
PPy/ZnO layer assembled on a PAN nanofibrous membrane with robust visible-light-induced
self-cleaning properties for highly efficient water purificationwith fast separation flux. JMater
Chem A 8(8):4483–4493



52 R. Nazir et al.

114. Zhou G, Tian H, Sun H, Wang S, Buckley CE (2011) Synthesis of carbon xerogels at varying
sol–gel pHs, dye adsorption and chemical regeneration. Chem Eng J 171(3):1399–1405

115. Zhu H-Y, Fu Y-Q, Jiang R, Yao J, Xiao L, Zeng G-M (2012) Novel magnetic
chitosan/poly(vinyl alcohol) hydrogel beads: preparation, characterization and application
for adsorption of dye from aqueous solution. Bioresour Technol 105:24–30



Polymer Membrane in Textile
Wastewater

Kanchna Bhatrola, Sameer Kumar Maurya, N. C. Kothiyal,
and Vaneet Kumar

Abbreviations

CA Cellulose acetate
CMC Critical micelle concentration
COD Chemical Oxygen Demand
DMF Dimethylformamide
IP Interfacial polymerization
MEUF Micellar-enhanced ultrafiltration
NF Nanofiltration
PA Polyamide
PC Polycarbonate
PE Polyethylene
PET Polyethylene naphthalate
PP Polypropylene
PS Polystyrene
PTFE Polytetrafluoroethylene
RO Reverse osmosis
TDS Total dissolved solids
TFC Thin-film composite
THF Tetrahydrofuran
TMC Trimesoyl chloride

K. Bhatrola (B) · S. K. Maurya · N. C. Kothiyal
Department of Chemistry, Dr. B. R. Ambedkar National Institute of Technology Jalandhar, GT
Road, Amritsar Bypass, Jalandhar, Punjab 144011, India
e-mail: bhatrolakanchan14@gmail.com

V. Kumar
Department of Applied Sciences, CTIEMT, CT Group of Institutions Jalandhar, Jalandhar,
Punjab, India

© The Author(s), under exclusive license to Springer Nature Singapore Pte Ltd. 2022
A. Khadir and S. S. Muthu (eds.), Polymer Technology in Dye-containing Wastewater,
Sustainable Textiles: Production, Processing, Manufacturing & Chemistry,
https://doi.org/10.1007/978-981-19-0886-6_3

53

http://crossmark.crossref.org/dialog/?doi=10.1007/978-981-19-0886-6_3&domain=pdf
mailto:bhatrolakanchan14@gmail.com
https://doi.org/10.1007/978-981-19-0886-6_3


54 K. Bhatrola et al.

UF Ultrafiltration
VOCs Volatile organic compounds

1 Introduction

Water is an essential and vital feature of our life because it covers around 71% of the
earth’s surface. In additional total amount of water contain 97.5% is saline water and
approx. 2.5% is freshwater, hardly 0.007%drinkingwater is found [1]. The industries
of wastewater such as textile industries produce different kinds of pollutants (i.e.,
inorganic and organic). In this industrialization era, the ejection of waste from textile
industries can cause the serious problems in future [2]. Historically, textile industries
used vast amounts of water and released huge- amounts of wastewater, that contained
high salts and dyes which is an environmental concern. Dyes are non-biodegradable
and toxic in nature causing major damage to human health and aquatic ecosystems.
On the basis of TWIC 2016 database (Bangladesh PaCT (Partnership for Cleaner
Textiles), “Feasibility Study for Setting Up CETP in the Konabari Cluster”, TWIC
Report, 2016) the textile effluents contain various types of chemicals as depicted
in Fig. 1. Basically, the crisis of fresh water demand caused by textile industrial
activities, along with that pollution and supplementary factors has become one of
the soberest global troubles threatening human existence and improvement [3]. As
a result of their complicated, stable chemical structures, hazardous nature, non-
biodegradable, and high molecular weight of most of the effluents, the chemicals
discharged causemajor environmental issues, as shown inTable 1. Textilewastewater
management has gotten a lot of attention from the previous year [4].

Dyes
3%

Soda ash
13%

Caustic
4%

Peroxide
5%

Enzyme
3%

Other
7%

Softners
4%Acid

8%

Salt
50%

Soaping agent
3%

Textile effluents to waste water 

Fig. 1 Percentage division of effluents in textile wastewater



Polymer Membrane in Textile Wastewater 55

Table 1 Illustrated critical
components of wastewater in
textile process [5]

S. No. Aspect/component Range

1 pH 2–10

2 BOD (mg/L) 200–300

3 Color (mg/L) > 300

4 COD (mg/L) 50–5000

5 Organic nitrogen (mg/L) 18–39

6 TSS (mg/L) 50–500

7 Total chromium (mg/L) 0.2–0.5

8 Total phosphorus (mg/L) 0.3–15

9 Temperature (°C) 30–80

Furthermore, colors are viewed as a potentially harmful earth poison, with even
a small concentration (less than one part per million) having a significant impact on
water bodies’ trendy authenticity, straightforwardness, and gas dissolvability [6].

Textile manufacturers have thus transformed the conventional wastefulness pollu-
tion management mechanism into a profitable activity by recycling waste effluent
[7]. This activity allows reusable chemicals and water to be recovered from a variety
of processing sources in textile industry [4].

Various efforts have been taken over time to introduce textile waste water treat-
ment solutions, such as coagulation-flocculation, biological treatment systems, and
traditional filtering systems, among others. Existing technologies are also there to
meet current reuse standards and discharge effluents. One of the textile waste water
treatment technologies that have come in scenario of foremost advanced technology
is term asmembrane technology. The technology ofmembrane has developed consid-
erably nowadays. On the basis of its nature it provides a better treatment of textile
wastewater. Because of the lower energy usage, lower startup costs, and smaller
equipment footprint, membrane technology has great promise for treating textile
effluent [8].

The technology of membrane has been confirmed to be most enthusiastic choice
in wastewater (textile) treatment processes in most modern. Although membrane
technology is not a recent creation, untrustworthy behavior and there’s still space
for change when it comes to textile wastewater, in terms of requirements, efficiency,
energy, technical skills, and quality of permeate requirements. After that, membrane
components andmembrane modules are established to enhance membrane reduction
which is a significant task for these processes. Water treatment facilities are contin-
uously looking for new ways to combine two or more membrane processes, such as
adsorption and/or coagulation, in a hybrid fashion [9].

Membranes, in general, act as a barrier between two phases, restricting component
mobility through it in a selective fashion [10]. The period of eighteenth century was
known for existence of membranes. Since then, numerous advancements made for
more favorable membranes in order to attain their several applications [11]. Based
on their properties the membranes can be categorized as anisotropic and isotropic.



56 K. Bhatrola et al.

Isotropic membranes are homogeneous in physical structure and their chemical
composition. They are microporous, which also means they have high permeation
fluxes, or nonporous (dense), which means its applicability is greatly limited due to
having lesser permeation fluxes.

Inmicrofiltrationmembranes, an isotropicmembrane is commonly applied. Simi-
larly, the anisotropic membranes are uneven across the whole membrane surface and
it composed of many layers with different chemical compositions and structures.
Selected thin layer is coveredwith a thicker, highly spongy layer in thesemembranes.
Which are predominantly useful in RO (reverse osmosis) systems [12]. According to
their material nature, membranes are commonly classified as inorganic and organic.
Nowadays, the synthetic organic polymers are prepared by organic membrane.

Mostly, the parting process of membranes is based on pressure (nanofiltration,
microfiltration, ultrafiltration, and reverse osmosis) is almost exclusively made of
organic polymers (synthetic). Cellulose acetate, Polyethylene (PE), polypropylene,
and polytetrafluoroethylene (PTFE), are few examples of zeolites, metals, silica, and
ceramics, are all examples of inorganic membrane materials [13]. Thermally and
Chemically stable are commonly used in various industries such as separation of
hydrogen, ultrafiltration, and microfiltration [14].

Polymeric membrane is widely used as a treatment method because of the ineffec-
tiveness of traditional treatment systems. Polymeric membrane has been described in
properties which are Ultrafiltration (UF), Nanofiltration (NF), and Reverse Osmosis
(RO). Which provides major benefits in the form of lesser osmotic pressure differ-
ential, higher permeate flux, molecular weight compounds (> 300), higher retention
of multivalent salts, and adequacy of assets as well as operating and maintenance
costs [15]. Generally, polymeric membranes are studied in the way of COD reten-
tion, dye persistence, permeate flux, and salt eliminations. The properties of various
textilewastewater reclamation andmembrane properties have been thoroughly inves-
tigated. The conclusions demonstrated that polymeric membranes are an appropriate
therapy for the purification of textile wastewater, with a tolerable failure rate [16].
Nevertheless, using an appropriate previous treatment to avoid contamination and
significant harm to the module is essential to maintain the efficiency of polymeric
membranes at acceptable operating expenses [17].

The focus of this chapter is to re-examine and critically analyze the workingmode
of various techniques control over industrial effluent, precisely discharged from the
dyeing process, another the testing facility, in contrast to membranes of polymer. To
combine the different conditions of polymeric membranes for the purifications of
industrial wastewater. A summary of the presently offered transport models is also
conducted to attain a better perspective of the transport properties of dyes and salts in
polymeric membranes. In order to serve the most effective ways to mitigate fouling,
a basic understanding of fouling processes and reported strategies for fouling control
are also addressed. In addition, the ultimate fate of polymeric membrane in the textile
industry is discussed to develop cost-effective polymeric membrane, especially for
the textile wastewater treatment.



Polymer Membrane in Textile Wastewater 57

2 Textile Wastewater

Textile manufacture is a complicated process that incorporates multiple phases and
chemicals for the creation of various products [18–21]. The study employed a sample
of wastewater from a textile industry that uses a variety of dyes (both reactive and
direct) as well as chemicals such as salts, detergents, auxiliaries (such as emulsifiers
and surfactants), and caustic soda [22]. Their quantities are determined by the type
of process that produces the various effluents. The wastewater is usually produced
by dyeing, washing, and other processes. These steps need a considerable amount of
water and chemicals.

2.1 Characteristics of Textile Wastewater

The volumes of waste water are significantly heavily potentially and colored
discharged in the form of hazardous effluents from the textile industries. The textile
industry in China used roughly 8650 million m3/year of fresh water and released
1840millionm3/year of wastewater, ranking third among significant sectors in China
[23]. Approximately 830 million m3/year of textile industry effluent is generated in
India each year, with an additional 640 million m3/year of wastewater discharged.
Treating this wastewater and releasing it into receivingwater bodiesmight cost over a
billion dollars per year [24]. The textile industries are generating waste water during
the dyeing and washing process. Production of 8000 kg fabric per day in textile and
typical textile industry uses 1.6m (million) liters of groundwater from this, 30–40% is
used for dyeing process, 60–70%forwashing level, and 10–50%for unused dyes. The
total produced waste water has been directly discharged into ground without adding
any anti-contamination [21, 25, 26]. Textile industry mechanisms such as bleaching,
printing, scouring, and accomplish produce large amounts of wastewater, up to 1–10
million liters per day. In addition,more than 500 tons of dyestuffs have been produced
from the only textile industries. The high dye content, higher temperature, chemical
and biological demand of oxygen, pH, total organic carbon and dissolved solids, TS,
TSS, SS, phosphate, chlorides, and other characteristics of Textile wastewater [27–
29].Generally, the textilewastewater is containing chlorobenzenes, nitrates, sulfates,
phenols, turbidity, VOCs (volatile organic compounds), salts, alkalinity, acid, bases,
mordants, bleaching, surfactants, dioxin, electrical conductivity, fixing, and finishing
agents, as well as several metals like as, Cr, Cd, Ni, Pb, Cu, Sb, and Zn are all found
in Textile wastewater [25, 26, 30, 31]. Furthermore, the chemical composition and
nature of Textile wastewater is mostly depending on the used chemicals as well as
mechanisms used by the Textile industry.



58 K. Bhatrola et al.

2.2 Nature of Textile Effluents

On average, significant quantities of water, salts, and chemically active dyes are used
in textile refining processes for each kilogram’s cotton production. As a result, it
generates a wastewater in huge amounts that contains stable pollutants. Depending
on the textile, textile effluents usually contain a variety of colors, solvents, detergents,
and multivalent salts. Textile effluents usually include a variety of detergents, salts,
solvents, and dyes as per their nature of releasing in the textile procedure (bleaching,
printing, dyeing, scouring, and finishing). Table 1 depicts the usual components of
wastewater in thefinishing anddyeing processes effluents,which includes the number
of components in varying concentrations [5, 32].

A range of values is given for each of the parameters involved, verifying the
high variability of the dyeing wastewater [33]. In addition of surfactants into these
elements, are used to minimization of water surface tension during processing.
Although, they exclusively account for a limited portion of the wastewater. The
non-ionic surfactants such as alkyl phenol ethoxylates in textile wastewater should
be managed in proper manner so, alkyl phenol can be biodegraded because it is
more toxic as compared to ethoxylated [34]. Reactive dyes are used in huge amounts
and owing to the vast usage of chemically reactive dyes for cellulosic fiber is still
economic limitations of other dyes [35]. In general, reactive dyes are chemically
reacting among the substrate of fiber for making a stable bond [36]. The chemically
active dyes are met to react with water instead of the functional groups are present
on textile fabric after that hydrogen-based dyes are produced. By the degree of fiber
mixture and dye’s fixation, the total exhaust amount effluent can be analyzed [37]. In
the nut shell, all dye groups have the common environmental problem. In conclusion,
it is necessary to eliminate all or maximum amounts of the effluent before releasing
it directly to environment. On the other hand, Inorganic salt is applied to the process
of dyeing to improve dye absorption by the fabric. The most popular inorganic salt
is sodium chloride (NaCl), which is commonly applied in the process of dyeing.
Sodium sulfate (Na2SO4) is the divalent salts, that are used in the place of NaCl
during the process. In few regions, there is major ecological issue due to the high
attention of salt in the waste stream and salinization of the soil. As a result, it is
important to remember that the treatment of wastewater system is not just a way to
deal with a problem with the environment, it is also a way to recycle precious rinsed
water and reduce the amount of waste that is discharged.

3 Various Technologies for the Treatment of Water Waste
in Textile

Numerous studies have been described a variety of biological, Physico-chemical, and
advanced oxidation approaches for the treatments of wastewater products in textile
are shown in Fig. 2. To improve or accelerate the of textile wastewater products



Polymer Membrane in Textile Wastewater 59